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Medications That Require Tapering Upon Discontinuation 

Listed are medications that when possible, should be tapered versus abruptly discontinued, in order to prevent withdrawal 

symptoms.  Tapers can vary in duration and specific guidance is provided in the chart below. In hospice, tapers are not always 

clinically feasible resulting in the abrupt discontinuation of some medications.  In these cases, end-of-life symptom management may alleviate any withdrawal symptoms that may arise if a taper cannot be initiated or completed. 

General tapering recommendations suggest that a dose reduction of 25% at weekly intervals, with patient monitoring, is an 

appropriate approach. When tapering medications, keep in mind the patient’s age, comorbid conditions, concomitant medications, and consequences of withdrawal. 

Drug Class
Taper instructions
Withdrawal symptoms
Notes

Antidepressants
Taper over 4 weeks if patient on
Insomnia, imbalance, sensory
Fluoxetine (Prozac®) does not need

medication for at least 8 weeks
disturbances, hyperarousal
to be tapered due to long half life

Reduce the dose by 25% every four to six
Symptoms usually begin and
Tapering may not eliminate

weeks
peak within one week, and
symptoms, but educate patients that

last one day to 3 weeks
symptoms are usually transient and

mild

Antipsychotics
Taper over 1-2 weeks
Sweating, salivation, runny
May stop abruptly if severe adverse

nose, flu-like symptoms,
effects are present and manage

parathesia, increased
withdrawal symptoms with

urination, vertigo, agitation,
benzodiazepines, anticholinergics,

psychosis, gastrointestinal
antihistamines, or valproic acid

symptoms, insomnia, 

restlessness, movement disorders, 

bronchoconstriction 

Benzodiazepines
Low dose use: Decrease by 20% each week
Sweating, tremor, agitation,
Monitor patient for withdrawal

Direct Taper: decrease by 25% the first and second weeks, then by 10% every week

Alprazolam (Xanax): Decrease by no more 
than 0.5mg every 3 days. Consider slower 
taper for patients taking ≥4mg/day for 3 
months

Diazepam switch and taper: switch 
short/intermediate half-life drugs to an 
equivalent dose of diazepam. Once the 
dose is switched there are 3 different taper 
methods

(a): Decrease by 25% the first and second weeks, then by 12.5%

every week

(b): Start with 50% of diazepam dose equivalent and reduce by 10%-20% daily

(c): Decrease diazepam equivalent 
by 2 mg every one to two weeks 
until half of initial dose is reached, 
then decrease by 1 mg every one 
to two weeks


nausea, tachycardia.
symptoms. If needed, continue

Insomnia, anxiety, vomiting,
present dose for a few extra weeks,

hallucinations, seizures
or return to higher dose if needed

Risk factors: Use over one year, high dose, short or intermediate half life benzodiazepines 
Drug Class
Taper instructions

Beta-blockers
Taper over 7-10 days depending upon

dosage

Carisoprodol
Longer taper: 350mg three times daily for 3

(Soma®)
days, then twice daily for 3 days, then once

daily for three days.

Short taper: 350mg three times daily for one day, then twice daily for two days, then once daily for one day

Clonidine
Taper over 2-4 days

Corticosteroids
Taper methods:

(a)  Decrease dose by 5-20% weekly 

until reaching  0.25-0.5mg/kg/day

of prednisone equivalent, then taper more slowly

(b)  Decreased daily dose by 2.5mg 

prednisone equivalent every one

to two weeks

When physiologic dose is reached (5-7.5mg of prednisone), consider switching to

hydrocortisone 20mg daily for 2 to 4 
weeks, then decrease by 2.5mg weekly

until reaching 10mg daily. Check cortisol level, if normal, hydrocortisone can be discontinued

Gabapentin
Decrease dose by 25% weekly (Neurontin ®)

Nitrates
Not usually tapered.

Consider tapering over one to two weeks with PRN sublingual nitroglycerin

Opioids
Acute pain: Decrease by 20% daily

Chronic use: Decrease by 10% every 3-5 
days




Withdrawal symptoms

If abruptly stopped, patient at risk for rebound hypertension, angina, tachycardia, anxiety, myocardial ischemia,

ventricular arrhythmia 
Body aches, sweating, 
palpitations, anxiety, 
restlessness, insomnia

Rebound hypertension, 
headache, anxiety, insomnia, sweating, tachycardia, tremor, muscle cramps, hiccups, 
nausea, salivation,

restlessness

Flu-like symptoms,

hypotension , and weight loss; symptoms are due to the

unmasking of the

adrenocortical suppression Disease flare can also occur if steroid is not tapered off

Seizures, anxiety, insomnia, nausea, pain, sweating

Increased angina

Chills, muscle aches, vomiting, diarrhea, cramps, anxiety,

insomnia, agitation, rebound 
pain, running nose, tearing




Notes

Metoprolol and Atenolol more 
widely known to require tapering

Use the long taper for patients with 
renal or liver impairment, age > 65 
years, or total daily dose >1400mg

Risk of discontinuation syndrome 
greater with oral clonidine than with 
transdermal patch; recommended 
that patch be tapered or patient

switched to oral and then tapered If patient is taking a beta blocker, consider taper of beta blocker first and monitor BP closely. Beta

blockers increase risk of rebound hypertension during withdrawal Significant adrenocortical

suppression is not a concern in 
patients receiving corticosteroids for

3 weeks or less and have not received a dose of >20mg/day of prednisone or equivalent 
(dexamethasone 3mg/day)

Patients receiving high dose steroids or courses of therapy longer than 3 weeks should be tapered

Taper should start after new agent is at effective dose for seizure control A faster taper can be done for

patients with impaired renal 
function or serious adverse effects 
Drug Class
Taper instructions
Withdrawal symptoms
Notes

Phenobarbital
Decrease by 10-25% of the original dose
Seizures
Taper should start after new agent is

monthly
at effective dose for seizure control

Faster taper can be done in patients 
taking Phenobarbital for less than 
one month or if they have serious 
adverse effects 

A larger dose reduction can be used 
in patients with serious adverse 
effects 

A smaller dose reduction is 

recommended in patients with poor seizure control 

Phenytoin
Decrease by 20-25% of original dose weekly
Seizures
Taper should start after new agent is

(Dilantin®)
at effective dose for seizure control

Faster taper and larger dose 

reduction is recommended in 

patients with impaired liver function 
Faster taper is recommended for 
patients with serious adverse effects 

Tramadol
No specific method
Anxiety, sweating, insomnia,
Tapering may reduce withdrawal

(Ultram®)
rigors, pain, nausea, tremors,

diarrhea, upper respiratory 
symptoms, hallucinations

Valproic acid &
Decrease by 20-25% of original dose weekly
Seizures 
divalproex

sodium

(Depakene®, 
Depakote®)


symptoms

Taper should start after new agent is at effective dose for seizure control Faster taper is recommended for

patients with serious adverse effects 
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